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Statement

1. fR S EALR S AR (HUEIENE FT) B
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. HEHAREREFNERLEREAT (HRBENEHTE) L.
Copies of the test report without the official seal of the laboratory are invalid.
3. KRS EgRm . He. bR AR
The test report is invalid without the signatures of compiler, checker and approver.
4. KRS R AOE R
The test report is invalid if it is blotted out.
5. REALWEBmAME, Mo EHENRE.
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. ERRICEMAER, (UFTER &AL
The conclusion of the consignation test is only valid for the provided sample.
7. ARG e SOhdE, SEOCOCAR () DURIRSC, WA AR, R
LS & ok B
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chinese version shall
prevail.
8. PRFPAVN, KRR RIGELMT.

Unless noted otherwise, the test type is consignation test.

Hublh: F#ETH RS %REE 3455 Address: No.345 East Yunling Road, Shanghai
B4 B3 (Post Code): 200062

fi%(Tel): (021) 31765555 f£¥{(Fax): (021) 31015117

[k (web site): www.ghs.cn

#1115 Fi(E-mail): zmhighs.cn
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L Fig L S-8975 7.2V 10. 4Ah 75Wh
i Chinese
Name of Sample | 4 5 CAMERA BATTERY $-8975 7.2V 10. 4Ah 75Wh
English
Houih 5 1119120286
Sample No.
EST 5 B e TR R AT A )
Consignor SWIT Electronics Co., Ltd.
4 F¥AT Rt BB R R A T
Manufacturer SWIT Electronics Co., Ltd.
ik KAR CCTRERMEG RS SR MmaEiET
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
FEAf KaE CeTREEEEHNER T LGEEAETD
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. |
Section 38.3
j=]
o o0 45 e
Appearance Black Plastics cement shell
Gt T 3E 2019-12-17 BRARLAM | g019-12-24 ~ 2020-01-19
Accepted Date l'est Date
0 A, A e g b 0 B il el e A s R
#rRAH Altitude simulation, Thermal test,Yibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
LRI, EREATFSEER (TR it iEs i
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 34rMEREK,
P U iy The sample has passed the test items of UNIT tions on the
TRANSPORT OF DANGEROUS GDODS®™ Manual of Tes L1011/ Rev, B
Cunc'uaiun Amend. 1 38. 3
TR
i Al 75 HL R i it 4l Rechargeable Lithium Battery./
Comment
XA FCELR: / S 4 A
Consignor 210038
Md,gass Post Code
wh Y L (R
Approver: i Checker: Compiler:
B

Title:

BETHN(Vice chief engineer)
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gy | BWARLM | ARRRLIAELY
No. est Standard requirement or The by "** $‘:ﬁ i #ii
lema Clause Number of S T
tandard est Result | Conclusion | Remark
Bl CGUTEE te TEE
" Eﬁam i:|F Ei) STrﬂghﬂﬁmﬁﬁEj—E‘ﬂ;nfﬁ%
Altitude | Nemal of T 1 Lgee hove
simlation 5:1',.-'5,13?-';? a,.- ests and Criteria See Appendix | o '
U Tc;l]$: ;um.a Amend. 1 Section Passed !
B IR T s 0 i S ik i 4y 1
; ] TETED :
9 i grﬂl}} ST/SG/AC, 10411/ Rev. ﬁlﬁmen;{?fét; } R A
Thermal test L-\-gﬂ' : R [
si;’s'EleE‘ o and Criteria See Appendix 2 & /
38’%35}. T.2 ev.6 Amend. 1 Section Passed
BAM (LT LR e NPT S
B : Ried i ik
3 iz HLF M) ST/SG/AC. 10/11/Rev. 6 Ase y
Vibration ﬁ“.;iﬂ £T A fdmf .
L of Tests and Criteria ee Appendix 3 &)
ST/SG/AC. 10/11/Re ; - :
3.13'—3“3-1331 1.3 /Rev.§ Send. | Secti NS i |
AW LT R R REmD
_ : BT ARk
) it # T ST/SG/AC. 10/11/Rev. 6 Amend
Shock ﬁ';“;w:nl f Tests and Ly "ﬂifa
of Tests Criteria ppendix 4 Am
ST/SG/AC. 10/1 —— .
38.3 Test 3/ %1/ M. f§ fmenc. 1 Section Passed f
W (kT ARRAEANER T ARW
. Xt HET-A1 ) ST/SG/AC. mmﬁfﬁﬂffﬁ*’;
External short ﬁ'ﬂnﬁ - 5 7
circuit ST!SGIIEIIEHE;E :—:ﬂd o e s : f
38.3 Test 1.5 SRR Peasyd
CX T e PE AL
g Hih E*l} ST/SG/ALC. m;ﬁfag?r. Eii-r:m#mhi
Impact N Nama1 R0 . Eﬁ;
. of Tests and Criteria iz 6 ah
ST/SG/AC. 10/11 Amend v /
3 T T8 /Rev. 6 1 Section Passed
AN (KT 6P R TEEILS 15
, e ﬁ;m STISB?m.lﬂfﬁ?hE?r%ﬂhﬁend,l 38.3 s
Overcharge ™ ':nz I {E.FH:& :
STISGMEIIELTF?E X e fopendi t o 4
38.3 Tl:slt. T.7 ov.6 A S Fassid
ELA R O TR i s =
a 28l ey #ETMY ST/SG/AC. 1?}11?&#:, ﬁiﬁ}md F:gf; :
Forced discharge :_EﬂT.S - S
S}I:E?]{Fllgt;l{:::s and Criteria See Appendix 8 @ !
e & i Tjﬁ Rev. & Amend. | Section *assed
R i
Test Environment Ambient Hdﬁ:wﬁ:zu‘c—zz*c IRAL: /%
: mbient temperature:20°C-22°C;Ambi i
o :Ambient humidity:/%
¥eRAE
S e Test Item /
Subcg'ltrac_tgd Test saxwr | &4 / i
ondition Subcontracted | Name P = J
ost Code '
Laboratory Wik / o4
Address = /
Tel
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5 1 ¥R A B LA fri JEE B
Nao. MName of Test ltems Altitude simulation
KIEH Bef ] Aft
#a | HaRas B _Before RBE Afer | 2 gk |#l40E| sta
5 Sample Status s 3 Frgdm % 3 FF#BAE | Mass Loss | Residual | ﬂ.
Sample Mass ocv Mass oCcv oCcvV  |Other
No. g v g Y %% %% Event
—
001 | ocrniirns o | 321,20 8. 30 321. 17 8. 30 0.01 100.00 | ©
B
002 | oycrairkm | 32118 8. 29 321. 15 8. 29 0.01 100.00 | ©
003 | jqercefm | 32159 | 830 | 32155 | 8.30 0.01 | 100.00 | ©
004 | joeparrt o | 32121 8.29 321. 19 8. 29 0.01 100.00 | ©
005 | peeieBfiM | 32124 | 830 | s2n21 | 830 0.01 | 100.00 | o
006 | pemerirfi® | 321.45] 8.30 | 321.39 | 8.30 0.02 | 100.00 | o
007 | pse it | 321.25 8. 30 321.22 | 8.30 0.01 100.00 | ©
£ A
008 | s a3 17 8.29 321. 15 8. 29 0. 01 100.00 | o
LR This spalrel:ni ILT;:;MIF

i L= V-iRA D-AR4K R-3LEL F-AL K 0-RE. RRA. AR, AsE, Rk,
Mote: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
Mo Disassembly,No Rupture & No Fire.




LB T RRAS A PR 3]
B oR R E-mR 2

SRICI Testing Co., Ltd. Test Report— Appendix 2

NO. 1119120286

left blank

4/11
A5 9 ZRAE LA 05
No. Name of Test Items Thermal test
KIEA] Before R G Aft
#a|  Haxa M Befor BB Afer | e ik | #1408 14
%5 Sample Status EE |[FRLE % 3 359 /% | Mass Loss| Residual | I &
Sample Mass ocv Mass ocv OCvV  |Other
No. ‘g v /g v 1% /% | Event
001 | ecoEsfn | 32117 | 8.30 | 321.14 | 8.22 0.01 99.04 | o
002 | enprke | 32115 8. 29 321. 15 8. 22 0. 00 99.16 | o
ICYCRE R
003 | eerant o | 321.55 8.30 321. 54 8. 22 0. 00 99.04 | o
004 | oyt o | 32119 8. 29 321. 16 8.22 0. 01 99.16 | o
005 | peerermaniid | 32121 | 830 | 32116 | 8.22 0.02 | 9%.04 | o
006 | gscremriros o | 321.39 8.30 321.37 8,22 0.01 99.04 | o©
007 | pseremiiros o 4 321.22 8.30 321.17 8. 22 0. 02 99.04 | o
008 | severikl | 32115 | 829 | 32111 | 822 0.01 | 99.16 | o
L F 2R [This space intentionally

#ik: Lol V-ilmA D-MK R-BE F-R K 0-Rgh. RiBR. LMK, LRE. TieX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

T b
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A5 g RRAR LA |
No. MName of Test ltems Vibration
Ha | HaRA AW Before BB After | pgans | gaem| te
i'&% Sample Status /ﬁi Fid/E Jﬁ'i FF 2%, 5 | Mass Loss | Residual ﬂ.ﬂ
Sample Mass ocv Mass ocv OCV | Other
Mo. g A /g LY M % Event
001 mé“;jiﬁfﬁm 321, 14 8. 22 321. 12 8. 22 0.01 100. 00 o
002 m@“;ﬁf’ffj"—;‘im 321. 15 8. 22 321. 20 8. 22 0. 00 100. 00 0
003 | Rl o | 32154 | 822 | 32159 | 822 0.00 | 100.00 | o
004 m.;“;i{jﬁfﬁﬁm 321. 16 8. 22 321,17 8. 22 0. 00 100. 00 0
005 Hﬁgt;gﬁj*:ggm 321. 16 8. 22 321. 13 8. 22 0. 01 100. 00 0
006 | peeiiCR® o | 321.37 8.22 321. 35 8. 22 0. 01 100. 00 o
007 2CCEETER 921. 17 8.22 321. 16 8. 22 0. 00 100. 00
25CYC Fully charged . * d . q : 0
008 | posqemEem o fsan| 822 | 3211 8.21 0.00 | 99.88 0
LR AR This space intentionally

. L-iR V- D-AR R-E F-RK 0-Liihk. LA, LMK, LHE. LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ; ERA B LA it
No. Name of Test Items Shock
XE W] Befi RS Aft
wal|  wans B Befor o RERK [ MERE | i
BE | o K¥ | AueE| K¥E | ABEE| MassLoss | Residual | &
Sample AP S Mass ocv Mass ocv ocv Other
N(f ‘g v g Y 1% 1% Event
ICYCTE S FE L r oy e iy
001 | jopoetl | seriz | 822 | 32000 [ 8.22 0.01 | 100.00 | o
002 | joeredhl | 32120 | 822 | 32116 | 821 0.01 | 99.88 | o
003 | opelhri®hem o | 32150 | 822 |a2ns4 | 822 0.02 | 100.00 | o
004 | ikl oo | 32117 | 822 | s2na5 | o821 0.01 99.88 | o
005 | psmirt® | 32113 | 822 | 32017 | 822 0.00 | 100.00 | o
T
006 | pscacpsiien o | 32135 | 822 | 321.36 | 8.21 0.00 | 99.88 | o
007 | pemirethim | #2116 | 822 | 32117 [ 821 0.00 | 99.88 | o
008 | psoies®m | sz | 82 | s2n11 [ o821 0.00 | 100,00 | o
- ap ATHI » intentionall
':,1 K27 is s]:lu]v:l;.“ nhijl-;:-jiklm ¥

Hik: Ll V-RA D-A R F-RK 0-RH. RiBA. ARk, LRE. LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 A RA B LA 1 4 o

No. Name of Test Items External short circuit
waws | maks | TEECER RieR
Sample No. Sample Status e Other Event

e 1cvt1‘LrE;ﬁj :]c'ﬂ-:ged o8.4 0

002 ltf‘ftlfc::ﬂﬁfﬁ:}:ged 28. 1 0

003 ml"ﬂfﬂﬁf gﬁ:a%ged 57. 2 o

004 M?;ﬁ ﬁ?:ﬁhﬁg ed 67.6 o

vo zscﬁﬂﬁﬁ?fmﬁg ed 58.4 o

006 J501C Futly chaged 58.9 T

el miﬁﬁﬁﬁfﬁﬁm 59.2 o

008 25CHC Fulls eharied 5.4 L
LR 41 This space intentionally left

blank

Fii: D-Mik R-3LE F-A2 K O-RMIK, ALK, Rai,

Mote: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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) 6 R B 2 # i
No, Mame of Test Items Impact
5 A 20k A HaddiHRE AT B
Sample No. Sample Status Max. Extcrnfl::Tcmpcrature Other Event
009 ;ﬁlcmg}vfﬁﬁaﬂu 122.9 0
010 Itf‘t‘ltlfﬁ.;f:.‘]: ﬁfa?{ ty 127.9 0
011 ttY!L'ﬁarbiwLifatti ty 127.1 0
012 1CYC 508 Ugﬁf ity 130. 8 0
i 1mr1cm5cm5t§::fa?i ty 126. 4 0
vl zscz?ﬁf:mscmﬁngﬁaﬁ ty 129.2 o
015 zm?fﬁéc?gmﬁ?aﬂ ty 124.8 0
016 szr?::Ef;uﬁmgapﬁfm 123.4 0
o zﬁxzzmﬁcvgmm:fjiu 123.3 0
018 250HC 508 Capacit 119:1 0
Ll F25 This space intentionally left

blank

ik D-MRAR F-2 K O-RARIR, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

= "

]
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K% ; WRAR LA | LAk
No. Name of Test Items | gyerch arge
# b5 iR & FAeI B
Sample No. Sample Status Other Event
ICYCFES=FE L
019 1CYC Fully charged 0
ICYCsE A Fa e
020 1CYC Fully charged 0
ICYC S =9
021 1CYC Fully charged 0
e ICYCSE4Fa il
022 1CYC Fully charged 0
023 25CYCTE 4 Fol 0
’ 25CYC Fully charged
’ 25CYCTER TR
024 25CYC Fully charged 0
- 25CYCTE A Fo L
025 25CYC Fully charged o
v CICTEEF N
026 25CYC Fully charged 0
BLF 41 This space intentionally left blank

#iE: D-MRAR F-#2 K O0-RAf4R. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% . LD
No. Name of Test Items Forced discharge
Hod5 Heks EaTE R
Sample No. Sample Status Other Event

027 IcYC IIETICI;E?;E{;;;FEM o

028 1CYC l!cu:flcliL ?iifsﬁargu=:i o

029 1CYC E-‘Tlrl%?iﬁ:{;#arged o

030 1cYC ]P?:lﬁ?ﬁ?c?arged 0

031 1CYC lﬂﬁfﬁ:‘iﬁ%ﬂrﬁﬂd o

032 1cYC ﬂﬁﬁiﬁﬁmd 0

033 1CYC IFE:r ﬁ?ﬁ?ﬁwﬁ 0

034 1cYC ﬂclf%i?cfarm 0

- TV AT -

ICYC Fully discharged

036 1CYC lﬁcl?ﬁ:iffcfargnd 0

037 zﬁcﬂ:z ﬁﬁ?ﬁﬁcﬁmed o

038 25&::25;: ﬁfﬁffc?aﬂed 0

039 250HC EF? ﬁ%ﬁiﬁ?ﬂsed 0

040 250%C Eézﬁ?ﬁiﬁ:cfmed 0

041 - Sﬁcflcl?ﬁﬁfmﬂd 0

042 zsLTL?Eglcliﬁﬁ:i?cfamed 0

043 Z'ifﬁ,gﬁ[{l.lli]{‘];\b Tﬁ%cl:farm 0

044 2mft?5;i:;{:liﬁ?:ijfc[:%arm:I 0

045 ESC?CZ%:;EIiF?ijiEE:;rgs::l 0

046 25c:*rcz;i-si:flcliEﬁ ‘Eijf::i:;;rgm 0

&ii: D-BR4R F-AL K O-AMK. RALK,

MNote: D-Disassembly F-Fire O-No Disassembly & No Fire.

e

® %)
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